



澳德隆钢丝有限公司
Audlon Steel Wire Co.,Ltd
质量证明书
QUALITY CERTIFICATE

河北省深州市前么头工业区 邮编: 053871
Qianmetou Industrial Area,Shenzhou
City,Hebei Province,China
TEL:+(86) 318 2153066
FAX:+(86) 318 2153066
Website: www.audlon.net
E-mail: sales@audlon.net

REFERENCE ONLY!!!

客户名称: Customer		CUSTOMER NAME					订单号: Order No.	PO NUMBER		
品名: Product		DESCRIPTION					质量证明书号: Certificate ID	111206002		
规格: Diameter		0.295mm					强度级: Strength Grade	2750-3050Mpa		
执行标准: Executive Standard		EN10324:2004					签发日期: Date Of Issue	06/12/2011		
检测项目 Detected items	直径 Diameter (mm)	抗拉强度 Tensile Strength (Mpa)	扭转 Torsion (100d) (Turns)	反复弯曲 Bending (R=2.5) (Turns)	伸长率 Elongation (%)	镀层重量 Mass Of Coating (g/Kg)	镀层成份 Copper Percentage (%)	外观质量 Quality of Coating	净重 Weight (Kg)	备注 Remarks
标准值 Standard values	0.290-0.300	2750-3050	≥38	≥85	≥1.6	5±2	67±5	OK		
检测值 Detected value	0.291-0.299	2780-3000	≥40	≥90	≥1.8	3.98-4.96	66.87-68.22	OK	19579.1	
综合判定 Final Result	合格 Pass	1、质量证明书复印件不作有效证明文件。 The copy of this certificate is invalid.					质检印章 		签证人 Inspector	
		2、用户验货使用有异常及时告知编号、并保留实物及标志。 The no. will be sent to ours in time by the customer ,if the complain would happened after in section. Keep in the material and the marking card.								

